
Solid Phase Extraction as a Simple Method to Measure 

and Monitor Trihalomethane Precursors in Surface 

Waters 

By 

Charles D. Goss 

A thesis submitted to the Faculty of Graduate Studies of 

The University of Manitoba 

In partial fulfillment of the requirement for the degree of 

DOCTOR of PHILOSOPHY 

Department of Civil Engineering 

University of Manitoba 

Winnipeg, Manitoba, Canada 

Copyright © Charles D. Goss 2019 



i 

Author’s Declaration 

I hereby declare that I am the sole author of this thesis. This is a true copy of the thesis, including any 
required final revisions, as accepted by my examiners. I understand that my thesis may be made 
electronically available to the public. 
[...]
rinse was non-detectable prior to initiating the fractionation procedure. After the resin was rinsed with 

DI water, the resin was precleaned with three cycles of 0.1N NaOH and 0.1N hydrochloric acid (HCl). 

Following the base/acid cleaning cycles, the column remained saturated with HCl until fractionation. 

Prior to fractionation, the 1L sample was acidified with 0.1N HCl to a final pH of 2, then pumped into 

the top of the column at approximately 1 mL/min. The column effluent was collected and used to 

determine the HPO/HPI fraction concentrations by measuring the DOC concentration and comparing 

it to the DOC concentration of the unfractionated sample (Equation 4 and 5). The fraction of DOM 



98 

that interacts with the XAD resin (i.e., sorbed) is the HPO fraction while the fraction of DOM that 

does not interact with the resin in the HPI fraction. 

ி௥௔௖௧௜௢௡ܱܲܪ ൌ ௌ௔௠௣௟௘	௎௡௙௥௔௖௧௜௢௡௔௧௘ௗܥܱܦ െ   (Equation 4)	ா௙௙௟௨௘௡௧	஼௢௟௨௠௡ܥܱܦ

ி௥௔௖௧௜௢௡ܫܲܪ ൌ ா௙௙௟௨௘௡௧	஼௢௟௨௠௡ܥܱܦ (Equation 5) 

The HPO fraction was recovered from the resin by back eluting the column with either 0.1N 

NaOH (DOC measurement and THMFP testing), or methanol for Fourier Transform Infrared 

Spectroscopy (FTIR) Spectrochemical Imaging. 

3.2.1.2 Solid Phase Extraction Candidates 

Seven SPE cartridges were selected to test for their ability to isolate the HPO fraction from 

water containing Suwannee River standards purchased from the International Humic Substance 

Society (IHSS) (Table 4). The SPE candidates were all prepackaged from the manufacturers, 

containing 1 gram of sorbent, except Oasis HLB which had 150 mg of sorbent and Bond Elute Plexa 

which had 500 mg of sorbent, and were selected based on their capability to isolate hydrophobic 

compounds. Suwannee River standards were used because they are one of the most well characterized 

NOM samples available, as the composition of the Suwannee River has been studied for several 

decades (Perdue, 2002). The isolation of the HPO fraction by the seven SPE candidates were 

measured against the standard XAD method for comparison. 



99 

Table 4: SPE candidates used for the isolation of HPO-DOM 

SPE Supplier Sorbent
Pore Size  

(Å) 

Bed 
Mass 
(mg) 

Volume 
(mL) 

Strata C18-U Phenomenex Un-capped C18 70 1000 6 

Strata C18-E Phenomenex End-capped C18 70 1000 6 

Strata X Phenomenex N-Vinylpyrrolidone 85 1000 12 

Bond Elute ENV Agilent Polystyrene divinyl benzene 450 1000 6 

Bond Elute PPL Agilent 
Surface Modified 

polystyrene divinylbenzene 
150 1000 6 

Bond Elute Plexa Agilent 
Modified polystyrene 

divinylbenzene 
160 500 12 

Oasis HLB Waters 
Divinylbenzene-N-

vinylpyrrolidone copolymer 
80 150 6 

All SPE cartridges were conditioned with 10 mL of methanol and allowed to dry under 10 

mmHg vacuum pressure. The SPEs were then rinsed with deionized water (>1 L) until effluent DOC 

concentration from the SPE cartridge was <0.5 mg/L. A 1L was reduced to pH 2 using 0.1N HCl and 

pumped through an SPE candidate under 10 mmHg vacuum pressure. The concentration of the DOM 

sample was taken before and after SPE fractionation (measured as DOC) to determine the 

concentration of DOM isolated by each sorbent (see Equation 4). Following the extraction, sorbed 

DOM was eluted from each SPE using either 10 mL acetonitrile or methanol (FTIR imaging) or 20 

mL 0.1N NaOH (THMFP). NaOH was used for THMFP testing to avoid organic contamination from 

acetonitrile or methanol. However, NaOH could not be used for eluting DOM for FTIR imaging as it 

promoted the formation of interfering salts. Methanol was used as the elution solvent for recovering 

the fraction of DOM sorbed to Strata X in preparation for FTIR imaging, as it was found that elution 

with acetonitrile resulted in poor recovery (visual observation). Methanol was found to remove the 

organic matter from the Strata X effectively. For isolation of the HPO fraction isolated from natural 



100 

water, methanol was used as the extraction solvent for elution of the HPO fraction from the SPEs to 

allow for more accurate comparisons between SPE extracts. 

3.2.2 Suwannee River NOM Standards 

Suwannee River (Georgia, USA) NOM standards were purchased from IHSS (St. Paul, 

Minnesota, USA) (Reference material 1R101N). Standard solutions were prepared by dissolving the 

IHSS NOM standard in DI water and diluting to approximately 10 mg/L. The NOM standard solutions 

were filtered through 0.45 µm nitro-cellulose filter paper to achieve the DOM fraction. SR HA and FA 

standards were also purchased from the IHSS (Reference materials: FA-1S101F and HA-2S101H) and 

used to establish reference infrared spectra for SR, HA and FA standards. 

3.2.3 Capacity Testing for SPE Candidates 

Capacity testing were conducted on the SPE candidates that were found suitable for field 

testing to confirm that the capacity to retain the HPO fraction would not be exceeded under typical 

DOM concentrations in natural waters, which was assumed to be <40 mg/L (measured as DOC). 

Suwannee River DOM samples were prepared at concentrations ranging from approximately 10-40 

mg/L which were fractionated using each SPE candidate selected for field testing. The HPO fraction 

isolated by a candidate SPE was compared at increasing concentrations of DOM with the premise that 

a similar %HPO fraction should be isolated as the concentration of DOM increased. 

3.2.4 SPE Field Testing on Natural Water Sources 

Field testing of natural water bodies located in Manitoba, Canada were tested periodically over 

an approximate 13-month period (May 2014 - July 2015). The surface waters were monitored using 

the SPE candidates that were determined to be the most suitable for field trials, Strata X, Bond Elute 

ENV and Bond Elute PPL. It is important to note that the PPL was not included in the initial field 



101 

testing. It was recommended by an anonymous reviewer of this work that PPL may also be valuable to 

this investigation. As a result, PPL underwent preliminary testing using IHSS NOM standards and was 

determined to be suitable for field work. PPL was only tested on natural waters in late-2015. Seasonal 

DOM fractionation testing also included the XAD-8 resin to use as a comparison with the SPE 

fractionation results. 

Water samples were collected from three surface waters in Manitoba, Canada; Lake 

Winnipegosis, the Waterhen River, and the La Salle River. La Salle River water was collected on from 

the raw water intake of the Macdonald Water Treatment Plant (Sanford, Manitoba). Lake 

Winnipegosis samples were collected from raw water intakes at the Duck Bay Water Treatment Plant, 

Camperville Water Treatment Plant, and the Pine Creek First Nation Water Treatment Plant. Waterhen 

River samples were collected from the Waterhen Water Treatment Plant. The general raw water 

quality for the three surface waters is summarized in Table 5. 



102 

Table 5: Typical raw water quality parameters. Values were taken from 2011- 2015 historical plant 
raw and treated water quality data provided by the Duck Bay Water Treatment Plant (Lake 
Winnipegosis), the Waterhen Water Treatment Plant (Waterhen River), and the Sanford Water 
Treatment Plant (La Salle River). Figure taken from (Goss et al, 2017). 

Water Quality Parameter La Salle River
Lake  

Winnipegosis 
Waterhen  

River 

Color, True (TCU) > 20 < 5.0 < 5.0 

Turbidity (NTU) 3 – 50 <1.0 <1.0 

pH 7.9 – 8.3 8.0 – 8.5 8.0 – 8.7 

Alkalinity (mg/L CaCO3) 100 – 500 80 –125 70 – 125 

Dissolved Organic Carbon (DOC mg/L) 12 – 25 10 – 18 8 – 15 

*Total THMs (µg/L) 100 – 160 150 – 250 150 – 220 
* Treated water

Lake Winnipegosis and the Waterhen River are located in the Manitoba Interlake and are 

characteristic of surface waters found on the Canadian Shield. The La Salle River is located in 

southwest Manitoba and is typical of rivers found on the Canadian Prairies (Figure 35). All three water 

bodies have different water qualities in terms of colour, turbidity, alkalinity and pH; however, all have 

elevated concentrations of DOM (measured as DOC) which leads to THM concentrations exceeding 

provincial guidelines. 

Natural water samples were collected in 20 L plastic containers which were thoroughly cleaned 

and rinsed with deionized water prior to collection. All samples were filtered through 0.45µm 

nitrocellulose filter paper to obtain the DOM fraction of NOM. Samples were stored at 4°C until use. 



103 

Figure 35: Manitoba surface waters studied during field testing of solid phase extraction candidates. 

3.2.4.1 Seasonal Monitoring of Waterhen River DOM 

The Waterhen River is in the Manitoba Interlake Region and is the primary outfall for Lake 

Winnipegosis which flows south approximately 22 km into the northern part of Lake Manitoba. This 

river is typical of surface waters located on the Canadian Shield and is characterized as having pH 

ranging from 8.0-8.7, low alkalinity (80-125 mg/L CaCO3), colour, low turbidity, and DOM 

concentrations ranging from approximately 8-15 mg/L (measured as DOC). The Waterhen River is the 

potable water source for the community of Waterhen (Waterhen, Manitoba). The Waterhen Water 

Treatment Plant (WWTP) has frequently reported THM concentrations which exceed the provincial 

regulatory limit of <100 µg/L. Previous investigations into the WWTP have identified poor organic 

removal by this system, making it a prime candidate to conduct SPE field testing (Goss, 2012). 

Raw water samples were collected from the Waterhen River on June 17, 2014, Aug 12, 2014, 

September 29, 2014, January 22, 2015 and August 19, 2015, via the raw water intake located in the 

WWTP. 



104 

3.2.4.1.1 Sampling at the Waterhen Water Treatment Plant 

The WWTP is a small package treatment plant (BCA Model ST&GAC-50 system) with a flow 

of 3.2 L/s. The treatment process at Waterhen can be found in Figure 36 and is as follows: raw water 

enters the packaged water treatment plant to a small coagulation tank where polyaluminum chloride 

(PACl) and polymer aid (LT22S) are added. The chemically treated water then undergoes flash mixing 

followed by flocculation and clarification. The water then in pass through a dual media filter (sand and 

anthracite), followed by GAC (FILTRASORB 400) filtration.  Water is disinfected with sodium 

hypochlorite, which is maintained above the provincial guideline of 0.5 mg/L free chlorine. It should 

be noted that the GAC filter was not in use during the time of this study due to poor performance of 

the GAC filter rapidly reaching capacity and requiring constant backwashing impacting production 

volumes. 

Figure 36: Treatment train for the Waterhen Water Treatment Plant. 

The WWTP has frequently experience elevated levels of THMs and overall poor removal of 

DOM by the treatment system (Goss, 2012). As a result, the WWTP provided an opportune scenario 



105 

to both monitor the seasonal changes in DOM, as well as the reduction in DOM, and DOM fractions, 

by the WWTP. 

Sample were collected on August 12, 2014, September 29, 2014 and January 22, 2015 from the 

following locations: 

1) Raw water (prior to chemical addition)

2) Top of the coagulation tank

3) Top of the flocculation tank

4) Tap

The samples collected were filtered with 0.45 µm filter paper to isolate the dissolved fraction 

of NOM and stored at 4°C until use. Samples collected following each treatment process were 

fractionated using Strata X and Bond Elute ENV. 

3.2.4.2 Seasonal Monitoring of Lake Winnipegosis 

Lake Winnipegosis has an area of approximately 5,400 km2 making it the 2nd largest lake in 

Manitoba and the 29th largest lake in the world (Lake Manitoba Regulation Review Advising 

Committee, 2003).  The main influx of water to Lake Winnipegosis is through rivers and streams that 

flow down from the Manitoba Escarpment which first empties into Dauphin Lake, which then flows 

through the Mossey River, emptying into Lake Winnipegosis. The only outfall from Lake 

Winnipegosis is the Waterhen River which flows south and empties into the north basin of Lake 

Manitoba (Lake Manitoba Regulation Review Advising Committee, 2003). The raw water quality of 

Lake Winnipegosis is similar to that of the Waterhen River, having low colour and turbidity, pH 

ranging from approximately 8.0 to 8.5, low alkalinity (80-125 mg/L CaCO3) and DOM ranging from 

10-18 mg/L.



106 

Lake Winnipegosis samples were collected from the following three different locations 

throughout this study: Duck Bay, Camperville and Pine Creek First Nation. The dates samples were 

collected from each location is presented in Table 6. Raw water samples were collected from raw 

water lines feeding each communities water treatment plant. 

Table 6: Lake Winnipegosis sampling dates and locations 

Date Duck Bay Camperville Pine Creek First Nation 

June 17, 2014 √ 
August 11, 2014 √ √ 
September 29, 2014 √ √ √ 
January 22, 2015 √ √ √ 
August 19, 2015 √ 

Of the three sample locations along Lake Winnipegosis, Duck Bay was sampled most often providing 

better insight into seasonal changes in the lake during the sampling period 

3.2.4.2.1 Sampling at the Duck Bay and Camperville Water Treatment Plants 

The Duck Bay and Camperville WTPs are both equipped with the same prepackaged water 

treatment system as the WWTP, a BCA Model ST&GAC-50 system. Samples were collected from 

both water treatment plants at the following locations: 

1) Raw water (prior to chemical addition)

2) Top of the coagulation tank

3) Top of the flocculation tank

4) Tap



107 

3.2.4.2.2 Sampling at the Pine Creek First Nation Water Treatment Plant 

The Pine Creek First Nation WTP is of similar design as the Camperville, Duck Bay and 

Waterhen WTPs, with the addition of dissolved air flotation (DAF) and reverse osmosis (RO) 

membrane filtration. Samples were collected from the Pine Creek First Nation WTP at the following 

locations (Figure 37): 

1) Raw water (prior to chemical addition)

2) Top of the coagulation/flocculation tank

3) After Dissolved Air Floatation

4) After RO membrane

5) Tap

Figure 37: Treatment Train at the Pine Creek First Nation Water Treatment Plant. 

It should be noted that samples were not collected from the DAF on September 29, 2014 as the 

DAF was not operational at the time. Furthermore, it should be noted that the historical records for 

raw and treated water quality for the Pine Creek First Nation was unavailable as the operators were not 

required to keep records for the system. It is also important to note that there were no operators present 

at the WTP on either of the two sampling days. For both the September 29, 2014 and January 22, 2015 

sampling days, access to the WTP was given by council members who were unfamiliar with the 

operation of the WTP. As a result, intimate details on the operation of the WTP (i.e., coagulant type, 

coagulant dose, operational pH, DAF operation, and RO membrane operation) were unavailable. Raw 

water quality for the plant was never provided by the plant operators; therefore, it was assumed that 

Tap

Raw Water 
Coagulation 

and 
Flocculation

Dissolved Air 
Flotation

Reverse Osmosis 
Membranes 



108 

raw water quality was similar to Duck Bay and Camperville given the close proximity of the Pine 

Creek First Nation to both Camperville and Duck Bay. 

3.2.4.3  Seasonal Monitoring of the La Salle River 

The La Salle River is in the located southwest portion of Manitoba and is characteristic of 

many rivers located in the Prairie Region of Manitoba. The La Salle River is characterized as having 

high colour which can range from 50 TCU to greater than 100 TCU, high hardness (200-600 mg/L 

CaCO3), pH ranging from 7.0-8.5, and high DOM which can often exceed 20 mg/L in the summer. 

This water source has different water quality compared to Lake Winnipegosis and the Waterhen river 

which offered an alternative natural surface water to those found on the Canadian Shield. 

The DOM composition of the La Salle River was measured using the SPE candidates, as well 

as using the XAD resin, for comparison purposes. Of the three surface waters tested in this study, the 

La Salle River was most frequently tested given its proximity to the University of Manitoba (~20 km 

from Winnipeg, Manitoba). The La Salle River DOM composition was tested seven times from May 

2014 to July 2015. Raw river water samples were collected from the raw water line located in the 

Macdonald Water Treatment Plant, which uses the La Salle River as a potable water source. 

3.2.4.3.1 Sampling at the Macdonald Water Treatment Plant 

In 2010, the Macdonald Water Treatment Plant (MWTP) underwent an upgrade from a lime 

soda softening plant to a dual ultrafiltration/reverse osmosis (UF/RO) facility to meet growing 

demands and more stringent water quality regulations. The UF/RO membranes used by the MWTP in 

2010 were the Z-PAK Ultrafiltration System and the MUNI Reverse Osmosis System, both General 

Electric products. The raw water source is the La Salle River; however, the MWTP has a large raw 



109 

water storage pond to provide adequate water in time of low water levels in the La Salle River. Raw 

water is drawn from the pond and enters the WTP where a small amount of coagulant (alum) is added 

(2-6 mg/L) to increase removal of DOM by the UF system. UF permeate water is then treated by the 

RO membrane system to remove DOM for THM control. The RO system also removals minerals and 

alkalinity, therefore, approximately 25% of the UF permeate is blended with RO permeate to increase 

the alkalinity in the treated water to prevent corrosive water from entering the distribution system. The 

blended water is then treated with UV and chlorine to achieve the required disinfection (Figure 38). 

Figure 38: Flow diagram of the Macdonald Water Treatment Plant. 

Samples were collected on July 10, July 24, and September 24, 2014 and on March 4 and June 

30, 2015 from the following locations in the MWTP: 

1) Raw water (prior to chemical addition)

2) Ultrafiltration Permeate (Post-UF)

3) Reverse Osmosis Permeate (Post-NF)

4) Tap (UF/RO Blend)

The samples collected were filtered using 0.45 µm filter paper to obtain the dissolved fraction. 

Samples were then fractionated using the Bond Elute ENV, Strata X, and Bond Elute PPL (June 30 

sample set only) to determine the removal of DOM fractions by the MWTP. It should be noted that the 

DOM concentration in the RO permeate was low, ranging from non-detectable to approximately 1.0 

Coagulation 
Pre-treatment

Raw Water 

Reverse Osmosis 
Filtration 

Ultra 
Filtration 

20% Blend 

UV and 
Chlorine 

Disinfection 

Tap



110 

mg/L. As a result, the RO permeate could not be fractionated due to the low overall DOM 

concentration. 

3.2.5 THMFP and Specific THMFP of DOM Fractions Isolated Using SPE 

The THMFP was determined for each of the DOM fractions (HPO and HPI) isolated from each 

surface. A 7-day THMFP was conducted according to Standard Methods 5710B (APHA, 2012), with 

one alteration, the chlorine demand was not determined prior to the THMFP test due to small sample 

volume (1L). Instead, all samples were chlorinated with 20 mg/L sodium hypochlorite to ensure there 

was sufficient free chlorine available to react with organics. The chlorine residual was >1.0 mg/L 

following the 7-day reaction time in all samples. THMs were measured using gas chromatography 

equipped with an electron capture detector according to Standard Methods 6232B (APHA, 2012). The 

results are reported as total THMs which is the sum of the four regulated THMs: chloroform, 

bromoform, bromodichloromethane, and dibromochloromethane. 

The specific trihalomethane formation potential (STHMFP) was determined by normalizing 

the concentration of THMs (µg/L) measured to the concentration of organic matter (mg/L as DOC) in 

the sample (i.e., total DOM, HPO, or HPI). 

3.2.5.1 Waterhen River THMFP and STHMFP Testing 